
Ad
dr

es
s 

Se
rv

ic
e 

Re
qu

es
te

d:
 2

12
7 

Un
iv

er
si

ty
 P

ar
k 

Dr
iv

e,
 S

ui
te

 3
40

, O
ke

m
os

, M
I 4

88
64

CLARIFIER

 MAXIMIZING  
	 SYSTEM INTEGRITY 
AND WATER QUALITY

THE ESSENTIAL SCIENCE OF UNIDIRECTIONAL FLUSHING

  M R W A  M A I L B A G  U P C O M I N G  E V E N T S  M E S S A G E  F R O M  T H E  P R E S I D E N T

T H E  O F F I C I A L  P U B L I C A T I O N  O F  T H E  M I C H I G A N  R U R A L  W A T E R  A S S O C I A T I O N

Issue 4 2025





YOUR TRUSTED PARTNER
JWC has established itself as a leader in providing reliable and high-performance equipment 
solutions for municipal wastewater management, particularly in the areas of solids removal 
[...]
tested every five years if your EGLE-approved plan allows it. The plan 
should also include public education components, such as customer 
notices or outreach materials explaining why testing is important and 
how customers can comply. And don’t forget about reporting – EGLE 
requires each public water supplier to submit an annual program 
report summarizing inspections, testing, and corrective actions.

STRENGTHENING THE PROGRAM THROUGH LOCAL ORDINANCES
Even the best-written plan needs legal authority behind it. That’s where 
a strong ordinance comes in. Michigan communities are encouraged 
to adopt EGLE’s Part 14 Rules (R 325.11401–R 325.11407) by 
reference within their local ordinances. This step not only aligns your 
local authority with state law but also gives your utility the power to 
access properties, require compliance, and enforce corrections.

An effective ordinance should clearly authorize inspection 
access to any property served by the public water supply, define testing 

By Kyle Bond, Community Water & Wastewater Specialist,  
Michigan Rural Water Association

STRONG
							       BUILDING A 

 CROSS-
			      CONNECTION 	
				    PROGRAM 
						      IN MICHIGAN



Issue 4 2025      17

requirements, establish correction timelines, and outline enforcement 
tools such as service disconnection for noncompliance. It should 
specify that backflow prevention devices must meet ASSE or CSA 
standards, be installed per the Michigan Plumbing Code, and be tested 
by ASSE 5110-certified testers at the required intervals.

Many communities also use their ordinance to address 
recordkeeping and report submission requirements, ensuring that all 
test results are properly documented and available for EGLE review. For 
properties with secondary water sources – like private wells or process 
water systems – the ordinance should require either clear color-coding 
of piping or the installation of a backflow preventer at the service 
connection if tracing is not practical.

Strong enforcement language not only protects the water system 
but also helps utilities manage the program consistently and fairly. 
When customers understand that cross-connection control is a matter 
of public health – not just paperwork – they’re more likely to cooperate.

MAKING INSPECTIONS ROUTINE, NOT REACTIVE
Once the plan and ordinance are in place, the real work begins in the field. 
Inspections and testing are the lifeblood of any cross-connection program. 
EGLE expects utilities to perform initial inspections and periodic 
reinspections of all customers served by the public supply. How often 
these inspections occur depends on the hazard level, but every connection 
should eventually be reviewed on a regular cycle.

A well-run inspection program starts with clear communication. Send 
customers advance notices explaining the purpose of the inspection and 
what to expect. During the inspection, document all findings carefully – 
recording device types, serial numbers, installation details, and the degree 
of hazard. If violations are found, issue a written notice specifying what 
needs to be corrected and the time allowed to make the fix.

All testing must be performed by ASSE 5110-certified testers, 
and results should be submitted promptly to the utility. The utility, in 
turn, should maintain detailed records for every connection inspected 
and every test performed. These records form the basis for the 
annual EGLE report and serve as documentation in case of future 
compliance reviews.

The most successful programs don’t treat cross-connection control 
as a one-time effort but as a continuing cycle of prevention, inspection, 
education, and correction.

COMMON CHALLENGES – AND HOW TO AVOID THEM
Many Michigan utilities share similar hurdles when running 
their programs. One of the most common is confusion about 
testing frequency. Some customers assume annual testing is 
required, while the state’s minimum standard is every three years 
(or five for non-chemical irrigation systems). Aligning your plan, 
ordinance, and communication materials with EGLE’s rules helps 
avoid mixed messages.

Another issue involves the use of the wrong backflow device for the 
level of hazard. For example, a double-check valve may not be sufficient 
for a high-hazard industrial process that requires a reduced pressure 
zone (RPZ) assembly. Referencing the Michigan Plumbing Code and 
EGLE’s Cross-Connection Rules Manual in your plan helps ensure that 
each connection is properly protected.

Finally, access and enforcement can be challenges – especially 
when customers are hesitant to allow inspections. The best way to 
prevent disputes is to ensure that your ordinance clearly grants right of 
entry for inspection and defines the consequences of noncompliance.

PROTECTING MICHIGAN’S DRINKING WATER FOR THE FUTURE
At its core, a cross-connection program is about protecting the 
integrity of our drinking water systems. It’s not just a regulatory 

checkbox – it’s a proactive safeguard against contamination events 
that could harm public health and erode community trust.

By developing a comprehensive written plan, enacting a strong 
ordinance, and committing to consistent inspections and testing, 
Michigan’s water systems can ensure that clean, safe drinking water 
remains one of our state’s most valuable resources. In the end, 
prevention always costs less than correction – and a strong cross-
connection program is one of the best investments a community can 
make in its future.

LESSONS LEARNED
•	 Prevention pays off. Investing time in inspections, education, and 

proper documentation will always cost less than dealing with a 
contamination event or enforcement action later.

•	 Consistency is key. The most successful programs maintain 
a predictable schedule for inspections, testing, and reporting – 
building both compliance and trust.

•	 Local authority matters. A strong ordinance gives your utility the 
legal power to enforce corrections, gain access for inspections, and 
protect the water system effectively.

•	 Qualified testing protects everyone. Ensuring all tests are 
performed by ASSE 5110-certified testers maintains credibility and 
consistency across the state.

•	 Communication builds cooperation. Customers are far more willing 
to comply when they understand that cross-connection control is 
about protecting their own health, not just following regulations.

•	 Keep learning. EGLE’s Cross-Connection Rules Manual and MRWA 
training resources provide excellent guidance for refining your 
program and staying ahead of evolving standards. 

                             Storage Tanks:

• Never Need Repainting
• Lowest Life-Cycle Costs 

• Low Maintenance Requirements

Bringing 

40 Years of

Experience 

Designing & 

Constructing                                 

                             Glass-                              Glass- 

Fused-To-Steel Liquid 

Storage Tanks to 

Michigan.

CONTACT US:  315.433.2782

info@statewideaquastore.com

www. statewideaquastore.com

• Factory Trained Construction Crews

• Civil & Structural P.E.’s on Staff

• End-to-End Project Management

• A Proven Partner in Quality & 

   Commitment

Composite Elevated Tanks

Landfill Leachate/Wastewater

Fire Protection

Potable



9 LOCATIONS TO SERVE YOU 

From our humble beginnings in Jackson over 20 years ago to nine 
locations spanning the entire state of Michigan, Michigan Pipe & 
Valve is dedicated to supplying residential, commercial and 
municipal clients alike with top quality products and customer 
service. Find the location nearest you and reach out to us so that 
we can help you fulfill your needs, large or small. 

WWW.MICHIGANPIPE.COM 

Gaylord  
375 Chestnut St,  
Gaylord, MI 49734  
(989) 889-6682

Genessee 
1217 E. Stanley Rd. 
Mt. Morris, MI 48458 
(810) 547-7154 

Grand Rapids 
5500 36th St SE 
Grand Rapids, MI 49512 
(616) 805-3206 

Holland 
518 E.16th 
Holland, MI 49423 
(616) 376-8636 

Jackson 
3604 Page Ave 
Jackson, MI 49203 
(517) 764-9151 

Kalamazoo 
3308 Covington Rd Suite C 
Kalamazoo, MI 49001 

Mt. Pleasant 
1314 S. Mission Road 
Mt. Pleasant, MI 48858 
(989) 817-4331 

Saginaw 
596 Kochville Rd. 
Saginaw, MI 48604 
(989) 752-7911 

Traverse City 
487 West Welch Court 
Traverse City, MI 49686 
(231) 929-7473

PRODUCTS 

DUCTILE IRON PIPE 

VALVES, HYDRANTS 

WATER METERING 

 HDPE PIPE, PVC PIPE AND 
FIITINGS 

TOOLS AND MUCH MORE 



Issue 4 2025      19

LUNCH SPONSOR

COFFEE SPONSOR

BREAKFAST SPONSOR

SOCIAL HOUR SPONSORS

BINGO CARD

OF THE MICHIGAN RURAL WATER ASSOCIATION’S  
28TH ANNUAL UPPER PENINSULA CONFERENCE AND EXPO 
October 15-16, 2025 | Ramada in Marquette, MI

  
TO THE SPONSORS
THANK YOU



PROJECT REPORT
AUGUST 2025

PORTLAND
WWTP
UPGRADE

THE CITY OF PORTLAND, MI, located in Ionia County, 
was incorporated as a village in 1869 and as a city in 1969. 
Portland has a population of approximately 4,000 and 
owns and maintains a storm sewer system, sanitary 
sewer system, wastewater treatment plant (WWTP), 
and water system. The first WWTP was constructed  
in 1958, with upgrades in 1971 and 2012.

The WWTP is rated to treat an average daily flow of 0.5 million gallons per day (MGD),  
with a maximum daily flow of 1.5 MGD. Prior to the 2023 improvements, the plant 
consisted of influent screening, aerated grit removal, traditional activated sludge 
treatment, chemical phosphorus removal, secondary clarification, ultraviolet 
disinfection, and solids treatment and handling. Much of the equipment was 
installed in 1971, with some upgrades in 2012. An engineering study identified 
plant inefficiencies, primarily due to aging infrastructure and limited biological 
treatment capacity.

THE PROBLEM 

(continued on the next page)

New MBBR biological treatment system

SUMMARY:

Customer:  
City of Portland, MI

Project:  
Wastewater System Improvements

Equipment: 

• Flygt Concertor pumps
• DeZurik valves 
• Waterman hydraulic gates
• Kaeser high efficiency screw blowers
• Parkson influent auger screen
• Watson Marlow chemical feed system
• Sanitaire diffused aeration system
• AquaPoint MBBR system

Result:  
Modernization of the WWTP with  
advanced treatment technologies,  
ensuring reliable, high-quality effluent.

PORTLAND, MI

Kennedy Industries collaborated with the City and its consulting engineering firm 
to define a clear scope of supply aimed at improving the treatment process and 
replacing outdated equipment through a State Revolving Fund (SRF) project. F&V 
Construction served as the construction management team, while Midwest Power 
Systems was awarded the mechanical construction contract and partnered with 
Kennedy Industries to supply equipment and coordinate commissioning  
and training.

Kennedy Industries supplied the following equipment for the project:

• Flygt Concertor horizontally installed dry-pit centrifugal pumps
• DeZurik valves
• Waterman hydraulic gates
• Kaeser high-efficiency screw blowers
• Parkson influent auger screen
• Watson Marlow chemical feed system
• Sanitaire diffused aeration system
• AquaPoint moving bed biofilm reactor (MBBR) system

By utilizing the MBBR biological treatment system, the City was able to repurpose 
the existing aeration basins while increasing biological treatment capacity— 
without adding new tankage.

The City of Portland’s Wastewater Treatment Plant has been nearly fully modernized, 
incorporating current treatment technologies that provide high-quality effluent 
discharged to the Grand River. With this upgraded system, the plant can rely on 
long-term, efficient, and reliable water treatment operations.

THE SOLUTION 

THE RESULT 

PROJECT REPORT
AUGUST 2025

Kennedy Industries •  4925 Holtz Drive, Wixom, MI 48393 •  7425 Clyde Park Avenue, Suite G, Byron Center, MI 49315 •  Phone 248-684-1200 or 616-490-1023

Flygt Concertor horizontally installed dry-pit centrifugal pumps High-efficiency Kaeser screw blowers

Watson Marlow chemical metering and  
dosing pumps to accurately regulate flow



Kennedy Industries collaborated with the City and its consulting engineering firm 
to define a clear scope of supply aimed at improving the treatment process and 
replacing outdated equipment through a State Revolving Fund (SRF) project. F&V 
Construction served as the construction management team, while Midwest Power 
Systems was awarded the mechanical construction contract and partnered with 
Kennedy Industries to supply equipment and coordinate commissioning  
and training.

Kennedy Industries supplied the following equipment for the project:

• Flygt Concertor horizontally installed dry-pit centrifugal pumps
• DeZurik valves
• Waterman hydraulic gates
• Kaeser high-efficiency screw blowers
• Parkson influent auger screen
• Watson Marlow chemical feed system
• Sanitaire diffused aeration system
• AquaPoint moving bed biofilm reactor (MBBR) system

By utilizing the MBBR biological treatment system, the City was able to repurpose 
the existing aeration basins while increasing biological treatment capacity— 
without adding new tankage.

The City of Portland’s Wastewater Treatment Plant has been nearly fully modernized, 
incorporating current treatment technologies that provide high-quality effluent 
discharged to the Grand River. With this upgraded system, the plant can rely on 
long-term, efficient, and reliable water treatment operations.

THE SOLUTION 

THE RESULT 

PROJECT REPORT
AUGUST 2025

Kennedy Industries •  4925 Holtz Drive, Wixom, MI 48393 •  7425 Clyde Park Avenue, Suite G, Byron Center, MI 49315 •  Phone 248-684-1200 or 616-490-1023

Flygt Concertor horizontally installed dry-pit centrifugal pumps High-efficiency Kaeser screw blowers

Watson Marlow chemical metering and  
dosing pumps to accurately regulate flow



22      Issue 4 2025

Globally, as populations rise, extreme 
weather patterns soar and pollution 
to our waterways increase, it 
likely comes as no surprise that 

the international water crisis has been and 
will continue to be upon us. According to 
the United Nations International Children’s 
Emergency Fund (UNICEF), one in four children 
worldwide will be living in areas with extreme 
water stress by 2040. Equally as alarming is 
the statistic that currently, 2.2 billion people 
do not have access to clean water while 
3.5 billion people are forced to manage daily 
without hygienic sanitation (United Nations 
World Water Development Report 2024). 
Although the United States (U.S.) has not 
experienced devastation to this extent, water 
shortages are upon us. National Geographic 
reports that within fifty years, many regions 
of the U.S. could see their freshwater supply 
reduced by as much as a third. In fact, with as 
many as 96 out of 204 basins in trouble, water 
shortages would impact most of the U.S., 
including the central and southern Great Plains, 
the Southwest, the central Rocky Mountain 
states as well as parts of California, the South 
and the Midwest. Today, in fact, forty out of 
fifty states are experiencing water shortages. 

As significant players in the water and 
wastewater industry, it is important that 
we understand where our water is going, 
determine what steps we can take to be 
better water stewards and put our words 
into action through effective source water 
protection implementation measures. Although 
abundantly rich in water, Michigan is trying 
to lead such efforts. Great leaders will take 
the proactive route, creating or controlling a 
situation before something happens rather 
than waiting until something has happened to 
scramble and identify the solution.

PROTECTING 
	 MICHIGAN’S 
GREATEST ASSET 
THROUGH STATE LEGISLATION AND SOURCE WATER 
PROTECTION PROGRAM IMPLEMENTATION

A BRIEF LOOK AT THE U.S. WATER CRISIS
According to the Associated Press, in 2007, 
the U.S. government predicted that “at least 
36 states would face water shortage issues 
by 2013 because of a combination of rising 
temperatures, drought, population growth, 